



REF NO.	(PART NO.)	DESCRIPTION	Quantity
1	XY800-1002-NF-00	Main reducer side cover assembly	0
	XY800-1002G-00	Main reducer side cover assembly	4
	UV800-1002-00	Side cover assembly	4
2	GB894.1-86/ε 10	Shaft washer ε 10	2
3	UV800-1201-2	Spring	1
4	UV800-1201-5	Spring	1
5	ZLQ7-22	Locking fork shaft	1
6	GB70-1985/M6-12	Hexagonal bolt m6-12	2
7	UV800-1201-4	Locking shift fork	1
8	GB/T3452.1-92/ε 160*2.65	Rubber seal o-ring ε 160*2.65	1
9	XY800-1002G-NF	Main reducer case cover	1
	XY800-1002G	Main reducer case cover	1
	UV800-1002G	Case cover	4
11	GB/T276-94/6011	Bearing 6011	1
	GB/T276-94/61912	Bearing 61912	4
12	UV800-1005A	Inner cover	1
13	UV800-1237	Adjusting washer	2
	UV800-1202	Limit ring	4
14	UV850-10013	Air evacuation valve	1
15	UV650-10005	Oil filler washer	1
16	UV650-10006	Filling screw for lube oil	1
17	UV800-1230	Flat washer	1
	GB/T48-1985/ε 6-1	Flat washer ε 6-1	4
18	GB70-1985/M6-10	Inner hexagon flat head bolt m6x10	1
	GB70-1985/M6-10	Inner hexagon flat head bolt m6x10	4
19	GB9877.1-88/FB35-55-8F	Oil seal fb35-55-8	1
20	GB9877.1-88/FB10-22-7F	Oil seal fb10-22-7	1
21	UV1100-XYBQ-1206NFG-00	Differential assembly	1
	UV1100-XYBQ-00	Differential assembly	4
	UV1100-2023-00	Differential assembly	4
22	UV1100-XYBQ	Driven gear	1
	UV1100-2023	Driven gear	4
23	UV800-1207	Right differential body	1
24	UV800-1214	Bushing	1
25	UV800-1218	Adjusting washer	1
	UV800-1242	Adjusting washer	4
26	XY800-2212(H)	Right axle shaft	1
	XY800-2214(H)	Right axle shaft gear	4
27	UV800-1220	Stopping washer	6
28	GB5786-86/M8*1-20	Fixing bolt m8*1-20	12
	GB5786-2000/M8*1-20	Fixing bolt m8*1-20	42
29	GB894.1-86/ε 35	Circlips for shaft ε 35	2
30	UV800-1203	Monoblock gear	1
31	UV800-1206-NF-G	Left differential body	1
	UV800-1206	Left differential body	4
32	UV800-1205	Adjusting washer	1
33	XY800-2204Z (H)	Left axle shaft	1
	XY800-2204(H)	Left axle shaft gear	4
34	UV800-1208	Planet gear shaft 1	1
35	UV800-1209	Planet gear shaft 2	1
36	UV800-1210	Planet gear	4
37	UV800-1216	Sphere washer	4
38	GB70-1985/M8X40	Inner hexagon flat head bolt m8x40	12
39	GB/T93-1987/ε 8.2.5	Standard type spring washer 8	12
40	UV800-1213	Adjusting washer	1
41	GB/T276-94/6010	Bearing 6010	1
42	GB/T5783-2000/M10-16	Drain plug m10-16	1
	GB/T5783-2000/M10-20	Drain plug m10-20	4
43	UV650-10015	Oil drain hole washer	1
44	XY800-1001G	Main reducer case	1
	UV800-1001G	Case	4
45	GB9877.1-88/FB35-55-8F	Oil seal fb35-55-8	1
46	UV1100-XYZQ-00	Driving gear assembly	1
	UV1100-2021-00	Driving gear assembly	4
47	GB894.1-86/ε 35	Circlips for shaft ε 35	2
48	GB/T276-94/6308	Bearing 6308	1
	GB/T276-94/6307	Bearing 6307	4
49	UV1100-XYZQ	Driving gear	1
	UV1100-2022	Driving gear	4
50	XY800-1021G-00	End cover assembly	1
	UV800-1024-00	End cover assembly	4
51	GB13871-92/FB25-52-7F	Oil seal fb25-52-7	1
52	XY800-1021G	End cover	1
	UV800-1024	End cover	4
53	GB/T276-94/6006	Bearing 6006	1
54	GB/T3452.1-92/87.5*2.65	Rubber seal o-ring 87.5*2.65	1
	GB/T3452.1-92/77.5*2.65	Rubber seal o-ring 77.5*2.65	4
55	NA2512	Oilless bearing 2512	1